TESM

Technology, Engineering & Management
Department of Chemical Engineering Q‘li

UNIVERSITY

Emerging Technologies to Debottleneck
Municipal Wastewater Treatment Plants

Innovation Group

Presented to: Ed Brost and John Ward

Prepared by:
Justin Moore
Jeremy Gemuend
Scott Cosens

Matt Bijman

4/14/2016




Emerging Technologies to Debottleneck Municipal Wastewater Treatment Plants T EA M

Disclaimer

BlueGreen understands that the purpose of the TEAM Program is to provide students with a
unique educational experience in project management, engineering and business. The Client’s
motivation for participating is to provide students in the Program with an educational experience,
to analyze opportunities in the Client’s workplace or plans, and to develop possible solutions.
[...]
for purifying drinking water and removing metals
from the fluid. Efforts have been made to convert it
to a wastewater treatment technology, but no

recent developments have been made. It is
therefore not a near-ready technology, and
incapable of being deployed in the near future.

BlueGreen

TEAM


http://www.smithandloveless.com/Products.aspx?CategoryUid=112&ProductUid=211

Emerging Technologies to Debottleneck Municipal Wastewater Treatment Plants

Name: Spiralift S/SL/SLV/SC/SR
Vendor: Franklin Miller

Description / Abstract: The following provides a
generic description of the Spiralift technologies,
with an end focus on the Spiralift S technology. The
SPIRALIFT screens, washes, transports and dewaters
solids entrained in the wastewater flow. This system
combines the benefits of two proven technologies

into one effective system: the SPIRALIFT screening
a high-performance

and

conveying  system

TEAM

TASKMASTER grinder. The processed solids are
washed, ground, dewatered and discharged — ideal
for landfill disposal, while organics are left in the
flow. Because this unit features TASKMASTER
grinding technology, it offers the combined benefits
of a rugged, effective grinder with enhanced screw
screen performance for a uniquely effective and

trouble-free system.

THE SPIRALIFT® SL SYSTEM

Discharge — -

-+— Auger Transport Area

. ]
o w— Soray  f
B L Wash /
R .
¢ Sereen =N R AT

Taskmastlar”

Crptional Water Return

Figure 42: Diagram of the operation of the Spiralift system

Source: https://www.franklinmiller.com/product/spiralift-s/ [73]

Reason for rejection: This technology is specifically
built to remove solids from the flow of wastewater.

Though it is reliable and deployed in various

locations, it is not designed to increase the capacity
of a waste water treatment plant. For this reason,
it was not considered further.

BlueGreen

93

TEAM


https://www.franklinmiller.com/product/spiralift-s/

Name: SubTrig Submerged Membrane Bioreactor
(SMBR)

Vendor: Trigqua International

Description / Abstract: SubTriq is based on a
filtration procedure with membranes that are

submerged in the biomass, either inside the

BIOREACTOR

£\, haration Bioreacior

| Emerging Technologies to Debottleneck Municipal Wastewater Treatment Plants

TEAM

bioreactor itself or in a separate tank. Filtration
takes place by applying vacuum to the inside of the
membrane. Membrane fouling is prevented by the
flow of coarse air bubbles along the membrane
surface.

MEMBRANE FILTRATION
1, Aeration Mombrane Systeen

Y

&)

Treated waler
(rewse)

-~

=

—
8

i\ -
e ._.-" S

e Ve P e e
| " - s ‘
SPAL . = - aiih

nt< p B aans 4
T

— ¢ . g
.
- :
’v‘v rv-‘ﬁ.v.“v'v\..‘
.
.
~ D

Figure 43: SubTrig Membrane Bioreactor working principle diagram

Source: http://www.triqua.eu/site/subtrig-mbr [74]

Reason for Rejection: Upon contacting the vendor
they indicated that our flowrates were too high for
this particular technology. They stated that this
particular MBR is used on smaller scales such as
accommodation barges and platforms, not for

municipal wastewater treatment. This technology
was not investigated further because it did not meet
the go/no go criteria of being on a scale suitable for
treating municipal wastewater.

BlueGreen

94

TEAM


http://www.triqua.eu/site/subtriq-mbr

Name: Biobed Advanced Expanded Granular
Sludge Bed

Vendor: Veolia

Description / Abstract: The pH-value and the
temperature of the wastewater are regulated in a
pretreatment step in a conditioning tank. The liquid
is also mixed with recycled, treated anaerobic
effluent from a recirculation step to attain a
homogenous body. Nutrients are added if necessary
to achieve optimal growth conditions for the
anaerobic biomass in the Biobed reactor.

In the following treatment step the conditioned
wastewater is pumped at a constant, continuous

T A ol

effluent

influent e

L

| Emerging Technologies to Debottleneck Municipal Wastewater Treatment Plants

TEAM

flow to the Biobed reactor. A special influent
distribution system guarantees equal distribution
over the entire reactor surface area. The influent
then passes a dense and anaerobic granular biomass
bed where the biological treatment takes place
converting the COD load (Chemical Oxygen
Demand) present in the wastewater into biogas.

Biogas is collected at the top of the reactor and is
piped to a biogas treatment step. Under controlled
conditions it can be burned in a biogas flare or
alternatively serve as a source of energy for the
production site.

gas collecting space
settier unit
expended granular shudge bed

Figure 44: Biobed Advanced EGSB reactor schematic

Source: http://technomaps.veoliawatertechnologies.com/biobed advanced/Biobed-Advanced-en/ [75]

Reason for Rejection: This technology was not
pursued further because it was geared towards
industrial, large-scale wastewater treatment as
opposed to municipal wastewater treatment. The
idea of generating Biogas is appealing; however,

most small municipalities would not have the
infrastructure to utilize the gas. Moreover, such a
technology is a large capital expenditure for small
municipalities.

BlueGreen

95

TEAM


http://technomaps.veoliawatertechnologies.com/biobed_advanced/Biobed-Advanced-en/

Name: UOP Xceed Bioreactor
Vendor: Honeywell

Description / Abstract: UOP’s XCeed bioreactor
technology is an advanced, fixed-film biological
treatment technology ideal for bulk contaminant
removal streams. Typical
contaminants treated include simple and complex
organics that contribute to high levels of biological
oxygen demand (BOD) as well as the reduction of
metals to stable benign forms. The system employs
a unique combination of plug-flow, fixed-film

from wastewater

| Emerging Technologies to Debottleneck Municipal Wastewater Treatment Plants

TEAM

modular design with a proprietary media resulting
in low operations and maintenance costs. The
packed bed, plug flow design also provides greater
solids retention time while minimizing the hydraulic
retention time. The increased solids retention time
results in a high biomass to feed ratio that promotes
biological oxygen demand (BOD) removal while
minimizing sludge formation. High concentrations
of immobilized bacteria provide natural resistance
to and fast recovery from process upsets.

Efffluent

Air Diffusers

Figure 45: UOP Xceed bioreactor schematic

Source: http://www.uop.com/products/adsorbents/industrial-wastewater/ [76]

Reason for Rejection: This technology was not
investigated further because it is geared towards
large-scale, industrial wastewater treatment. This

project is specifically focusing on inexpensive

technologies for small municipalities.

BlueGreen

96

TEAM


http://www.uop.com/products/adsorbents/industrial-wastewater/

| Emerging Technologies to Debottleneck Municipal Wastewater Treatment Plants

Name: RAPTOR 4002 Series Aeration System
Vendor: Philadelphia Mixing Solutions

Description / Abstract: The Raptor floating
directional mixer and subsurface aerator provides
superior aeration and solids suspension in basins.
Featuring a patented, rake impeller
technology, the Raptor produces a focused,
turbulent mix over 300 feet long. Equipped with a 4
horsepower/2.9 kilowatt blower, the Raptor injects

circular

— -

’
_—

TEAM

air in front of the impeller which disperses fine
bubbles that remain entrained for the length
impeller plume providing improved dwell time and
oxygen transfer. When configured with several units
that operate in a series of loops, Raptors provide a
flow pattern necessary to mix the entire basin using
less equipment and energy.

Figure 46: Raptor floating aeration unit

Source: http://www.philamixers.com/industries/water-wastewater/industrial/ [77]

Reason for Rejection: While this technology has the
potential to reduce energy consumption of a
previously aerated lagoon, it is not likely to realize

extra treatment capacity unless the bottleneck at
the plant is power consumption.

BlueGreen

97

TEAM


http://www.philamixers.com/industries/water-wastewater/industrial/

| Emerging Technologies to Debottleneck Municipal Wastewater Treatment Plants

Name: Aqua-EMBR system
Vendor: AquaTech International Corp.

Description / Abstract: The AquaTech Enhanced
membrane bioreactor (Aqua-EMBR) consists of two
main operations to treat wastewater. The system
contains an activated sludge extended aeration
biological treatment process and an ultrafiltration
membrane system for sludge removal. The
membrane for this system is located outside of the
bioreactor which makes the arrangement easier and
safer for contractors then typical MBR’s. There is

Sludge retum

TEAM

continuous air injection into the membrane system
to drive the reflux stream back to the aeration tank
and to sustain the permeate flux. Feed pumping
energy required is reduced from typical MBR
systems to make the operation more affordable.
Permeate is collected from the system and is
connected with a forward flushing system, periodic
backwash system, and chemical dosing. Because of
the separate membrane operations are
controllable, optimizable, and safe.

Y

influent

- Deaeration

Permeate pump
[Optional)

1
EE finerl L _

O
AVASAAAR e
Bioreactor, may have anaeroblc — Backwash pump Permeate tank
anoxic and aeration tanks Scouring .
Aeration P, Chemical dosing
Blower

Schematic of Agua-EMBR System

Figure 47: Schematic of the Aqua-EMBR system
Source: http://vertassets.blob.core.windows.net/download/348eba22/348eba22-42d0-4f3c-b1dd-

1b72bb954fbl/aqua-embr.pdf [78]

Reason for Rejection: The reason this system was
rejected was due to the insufficient data about the
technology. Upon further research of this product it
was difficult to discern if the technology was
available for sale. The vendor had no information
regarding this technology and the only source came

from the article. Thus it was determined that this
product may still be in the development stages and
as such is not ready for implementation.

BlueGreen

TEAM


http://vertassets.blob.core.windows.net/download/348eba22/348eba22-42d0-4f3c-b1dd-1b72bb954fb1/aqua-embr.pdf
http://vertassets.blob.core.windows.net/download/348eba22/348eba22-42d0-4f3c-b1dd-1b72bb954fb1/aqua-embr.pdf

Name: Packaged Wastewater Treatment Plant
Vendor: Pollution Control Systems Inc.

Description / Abstract: Pre-engineered and pre-
fabricated package biological wastewater systems
are designed for treatment of domestic wastewater
flows from small, and medium, municipalities. Sizes

| Emerging Technologies to Debottleneck Municipal Wastewater Treatment Plants

TEAM

range from 500 to 100,000 GPD and larger. Steel
fabricated structures feature weather and
environmental resistant coatings. Units are
designed to meet prevailing regulatory authorities
at point of installation.

Figure 48: Conceptual model of custom packaged treatment plant

Source: http://www.pollutioncontrolsystem.com/Page.aspx/43/Downloads.html [79]

Reason for Rejection: Upon contacting the vendor
of this product it was determined that the flow rates
from base case wastewater facility were too high.
These systems are designed mainly for small flows
coming from industry, and facilities such as schools

or government buildings. The systems are not

designed to handle the total flow of a municipality
and would not be able to increase capacity to a
significant degree. Thus it was determined that this
technology is outside the scope of the project.

BlueGreen

99

TEAM


http://www.pollutioncontrolsystem.com/Page.aspx/43/Downloads.html

Name: Hybrid Depth filtration
Vendor: Parskson Corp. EcoWash

Description / Abstract: This is a combination of
continuous filtration and gravity filtration. The
operation of the filter is up flow and continuous but
the sand cleaning is intermittent. An air lift is
triggered by the headloss and cleans the sand

| Emerging Technologies to Debottleneck Municipal Wastewater Treatment Plants

TEAM

similarly to a continuous filter. The sand washing
being intermittent while having a continuous filter
eliminates the need for redundant filters but also
reduces energy consumption. This process has also
been known to increase the nitrate removal in a
plant.

Figure 49: Hybrid depth filtration unit installed in the field
Source G. Omar, "Hybrid Depth filtration," Influents, vol. 10, pp. 22-24, 2015. [80]

Reason for rejection: While this product is a
promising alternative to gravity and continuous
filtration the increase in capacity is minimal. This
system is easy to operate and it reduces the energy
compared to the other two technologies the system
is not quite within the scope of this project as it does

not significantly increase capacity. It is also more
applicable to facilities that already have continuous
filtration as those systems provide the framework
for hybrid depth filtration. As such the system is
harder to implement as a retrofit.

BlueGreen

100

TEAM



Name: Dif-Jet Gas Injectors
Vendor: Fortrans Inc.

Description / Abstract: Dif-Jet gas injectors used in
wastewater aeration systems offer a less expensive,
more energy efficient alternative to conventional
aeration technology for wastewater treatment. The
injectors are installed on a grid system above the
water surface. The wastewater
pumped through the grid
oxygenated/aerated as it passes under the patented
Dif-Jet™ injector. The oxygenated wastewater is
then pumped to desired depth with discharge flows
up to 100 GPM. The system provides deep aeration
and high impact mixing.

is continually
and is

| Emerging Technologies to Debottleneck Municipal Wastewater Treatment Plants

TEAM

Dif-Jet™ gas injector systems available are external
manifold designs, wall-mounted, floating or overlay
designs. Some designs are modular drop-in systems
allowing the customer to purchase the amount of
dissolved oxygen they need to add to their process
on a budget they can afford. Dissolved oxygen is
supplied to the process at the correct depth to
enhance biological activity in aeration basins and
oxidation ditches. DIf-Jet™ injectors used in grid
systems installed in series will establish aeration
zones and flow patterns to facilitate nitrification and
denitrification.

NEW FRAME DESIGN

4N

=5

Figure 50: Dif-Jet gas injection grid system

Source: http://fortransaeration.com/aerators/ [81]

Reason for Rejection: Upon contacting the vendor
they indicated that there products were used in
industrial treatment only. Mainly as a way to adjust

the pH of the water, not increase capacity. The
vendor indicated that small bubble diffusers are
more appropriate for municipal treatment.

BlueGreen

101

TEAM


http://fortransaeration.com/aerators/

Emerging Technologies to Debottleneck Municipal Wastewater Treatment Plants

Name: Zeo-Clear Package Treatment Plant
Vendor: Ecologix Environmental Systems

Description / Abstract: Perfect for the needs of
smaller populations, communities, camps, resorts &
similar sized applications, the Zeo-Clear is a one-of-
a-kind biological treatment system built inside a
standard ISO shipping container. Based on the
activated sludge process, the Zeo-Clear produces
excellent effluent systems
tertiary wastewater

quality. Zeo-Clear

integrate secondary and

TEAM

treatment together in one stage with natural zeolite
rock. The microporous structure of zeolite fosters
the growth of a microbial population while creating
microscopic anoxic zones which helps with nutrient
removal. Treated effluents are typically of high
enough quality to discharge to percolation fields. An
extra level of filtration can be added to treat the
water to levels suitable for in-home reuse or

discharge to surface waterways.

Figure 51: CAD model of Zeo-Clear packaged wastewater treatment plant

Source: http://www.ecologixsystems.com/system-zeo-clear.php [82]

Reason for Rejection: The vendor indicated that
their package treatment plants are for small-scale,
temporary operations such as military and

exploratory man camps. They are not suited for
long-term use such is required to treat municipal